



Certificate Of Analysis

Product Name: ACRYLIC ACID (AA)

TEST ITEMS	UNIT	STANDARD	RESULTS
Purity	%	99.5 Min	99.60
Color	Pt- Co	10 Max	10
Water	%	0.1Max	0.08
Inhibitor	ppm	180-220	192

www.chembridgesgroup.com / info@chembridgesgroup.com

OFFICE NO. 908 Al Manara, ETA Star Tower, Business Bay,
P.O. Box 172813, Dubai, U.A.E. Tel No. : +971 4 431 7875